
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

JD8000 WT Pan L10-1900L11

JD8000WT Pan R10-1900R12

JD8000WT HC Side Bracket L10-1612L12

JD800 WT Axle Clamp10-190123

JD8000WT HC Side Bracket R10-1612R15

Step Front Bracket10-160714

Back Step Ext. 8000T-8010T10--160815

Back Step Ext. 8020T -8030T10-1608*T2016

1

1

2

2

A A

B B

1

2

3

Inboard Mount

John Deere

 

Front

8100T,8200T,8300T,8400T

8110T,8210T,8310T,8410T

8120T,8220T,8320T,8420T,8520T

8230T,8330T,8430T

Bolt List

QTY Description

Placement

4

3/4 x 3 Bolts
Front Angle to Hardbar

5

3/4" Lockwashers

5

3/4" Nuts

2

5/8 x 3 Bolt
Rear Step Bracket

2

5/8 Lockwasher

2

5/8 Nuts

6

1/2 x 1 1/2 Bolts
Pan to front Angle

8

1/2 x 2 Bolts
Clamp on rear Axle

14

1/2 Lockwasher

14

1/2 Nuts

4

Nylon Straps

Tank to Saddle

5 or 6

4

Price List
225 gal w/Tanks $4795.00

Limitations may apply.  Please 
consult API Sales at 800-288-1117.

225 ID:  JD-8TRT-9709-INB-225S




